
1

1

2

2

3

3

4

4

A A

B B

C C

D D

SHEET 1  OF 1 

DRAWN

CHECKED

QA

MFG

APPROVED

DWG NO

TITLE

SIZE

SCALE

REV

FJ 11/20/2014

MTS-T4-6 Outside

T4-6 Exploded View (Exterior Parts)

C

RigMaster Power International

1 1 RP10-001-01

2 1

RP10-001-48

3 1
RP12-149

4 1 RP10-001-18DK

5 1

Bottom Plate

6 1

Ultra Quiet Muffler

7 2

RP12-056-K

8 2

9 1

10 1

11 1

12 1

13 1

14 1

15 1

16 1

17 3

18 3

Cover Latch Keeper

19 1

RP6-010A

20 1

21 1

22 1

Electrical Fan

23 4

24 4 LG10-014

25

4

 Bolt 5/8-11X6 UNC

26

8

Bolt  5/8-11x1.5 UNC

27

Nylon Lock Nut 5/8 - 11

Parts List

ITEM QTY PART NUMBER DESCRIPTION

31

26

27

1

28

28

24

23

22

21

20

19

16

11

10

9

8

7

4

8

7

6

5

2

23

24

27

29

24

25

18

17

15

14

13

12

3

33

T4-6 Frame

Right Hand Fan Chamber

Stainless Steel Strip

Aluminum Front Cover

Cover Switch Bracket

Left Hand Chamber

Fan Shroud Bracket #1

Condenser (Version 2)

Bottom Drain Plate

Exhaust Gasket

Copper/Brass Radiator

Condenser Support Bracket

Fan Shroud

LG Grabber

28

1
RP5-1011 Level Sensor

RP10-001-96

RP7-022

RP10-001-32

RP10-001-35

RP6-081

RP6-083

RP10-001-50

RP5-028C

RP10-001-49

RP10-001-44

RP10-001-45

RP9-011

RP10-001-43

RP12-108

RP7-230

RP5-1009

Cover Switch

Cover Latch

RP12-056-L

Fan Shroud Bracket #2

Aluminum Overflow Tank

RP12-105

RP10-001-57

Left Side S Bracket

29

RP10-001-56

Right Side S Bracket

RP10-001-12

Cover Button

30

RP10-001-11 Cover Strap Spacer

31

2

1

1

RP12-106

2

32

12

RP12-107

  Washer 5/8

33

1

RP10-001-31

Generator Cover

32

45 Degree Exhaust Elbow

30

34

34

1 RP5-1011-1 Coolant Level Sensor Seal


